



**Textile Testing**

553 76<sup>th</sup> Street · Byron Center, MI 49315 Phone: 616.559.6123 Fax: 616.559.6119



TESTING CERT. #3193.01

Report Number: 52035

Date: 04-30-2012

For the Account Of: Bru Textiles  
Satenrozen 2A  
2550 Kontich  
BELGIUM  
Contact: Tineke Verbruggen

Client's Identification: Blockbuster

**Test Performed Boston Fire Test BFD IX- 1 May 2003**

**TEST DATA**

| <u>Specimen #</u> | <u>AFTERFLAME</u><br>(seconds) | <u>CHAR LENGTH</u><br>(flame propagation) | <u>PROPAGATION</u><br><u>AFTERGLOW</u><br>(seconds) | <u>NON PROPAGATING</u><br><u>AFTERGLOW</u><br>(seconds) |
|-------------------|--------------------------------|---|---|---|
| 1                 | 0                              | 5.0                                       | 0   | 0   |
| 2                 | 0                              | 4.0                                       | 0   | 0   |
| 3                 | 0                              | 4.0                                       | 0   | 0   |
| 4                 | 0                              | 5.0                                       | 0   | 0   |
| 5                 | 0                              | 3.8                                       | 0   | 0   |
| 6                 | 0                              | 4.9                                       | 0   | 0   |

**NOTES**

**Test Conditions:** 70 ±2°F, 65 ±2% Relative Humidity

**Sampling Method:** As Received

**ACCEPTANCE CRITERIA**

After Flame 2.0 seconds maximum  
 Flame Propagation Distance 6.0 inches maximum from bottom edge of specimen  
 Propagation Afterglow 40.0 seconds maximum  
 Non Propagating Afterglow 80.0 seconds maximum (in charred area)

**CONCLUSION** Based on the above Results and Acceptance Criteria, the item tested:

- Complies
- Does Not Comply

CERTIFICATION: I certify that the above results were obtained after testing specimen in accordance with the procedures and equipment specified by the standard stated above.

Authorized Signature-MB